


MODEL 8419B

Item | Sub | Parts_No. Description Portuguese Description English Qty
1 763134-7 [MANDRIL 13L 1/2 20UNF DRILL CHUCK S13 1
3 962151-6 |ANEL TRAVA MKI-32 RETAINING RING R-32 1
4 213301-9 |VEDADOR DE OLEO DUST SEAL 20 1
5 325501-0 |EIXO P/8419B SPINDLE 1
6 254201-4 |CHAVETA QUADR 4X6 KEY 4 1
7 211201-7 |ROLAMENTO DE ESFERA 6002VVCM BALL BEARING 6002LLB 1
8 223023-3 |CAME A CAM A 1
9 322834-4 |ANEL DE MUD CHANGE RING 1
10 213458-6 |ANEL O' RING P/8419B O RING 34 1
11 223024-1 |CAME B CAM (B) 1
12 212046-6 |ROLAMENTO DE AGULHA BK0810 NEEDLE BEARING 810 1
13 253139-0 |ARRUELALISA 8 FLAT WASHER 8 1
14 226026-6 |ENGRENAGEM COMPL 13-41 GEAR COMPLETE 13-41 1
15 211031-6 |ROLAMENTO DE ESFERA 608VVMC3E BALL BEARING 608LLB 1
16 263002-9 |PINO BORR 4 RUBBER PIN 4 1
17 911261-6 |PARAFUSO CAB RED 5X40 SW PAN HEAD SCREW M5X40 4
18 156445-1 |CAIXA DA ENGR COMPL GEAR HOUSING 1

C10 | 816110-1 |[ETIQUETA DE INDIC INDICATION LABEL 1

C20 | 263002-9 |PINO BORR 4 RUBBER PIN 4 1

19 253084-9 |ARRUELA LISA 12 FLAT WASHER 12 1
20 221236-0 |ENGRENAGEM 38 SPUR GEAR 38 1
21 961006-2 |ANEL TRAVA MKE-10 RETAINING RING S-10 1
22 253311-4 |ARRUELA LISA 10 THIN WASHER 10 1
23 231131-6 |MOLA DE COMPRES COMPRESSION SPRING 11 1
24 157078-5 |CONJUNTO DA TPA DA CX DA ENGR GEAR HOUSING COVER 1
D10 INC. 25 0

25 263005-3 |PINO BORR 6 RUBBER PIN 6 1
26 211031-6 |ROLAMENTO DE ESFERA 608VVMC3E BALL BEARING 608LLB 1
27 213002-9 |ARRUELA DE VEDACAO 8 P/8419B DUST SEAL 8 1
28 181021-2 [ESCOVA DE CARVAO CB-51 CARBON BRUSH CB-51 1
29 643550-8 |TAMPA DA ESC DE CARVAO 5-8 BRUSH HOLDER CAP 5-8 2
30 811806-9 NAME PLATE 8419B 1
31 953106-2 |REBITE 0-5 RIVET 0-5 2
32 520059-6 |ESTATOR COMPL -110V FIELD ASS'Y 115V 1
32 520060-1 |[ESTATOR COMPL -220V FIELD ASS'Y 220V 1
33 925273-3 |PARAFUSO SEXT M5X50 HEX. BOLT M5X50 2
34 263002-9 |PINO BORR 4 RUBBER PIN 4 1
35 681653-0 |ARRUELA DE ISOL INSULATION WASHER 1
36 510051-0 |[ROTOR - 110V ARMATURE ASS'Y 115V 1
36 510052-8 |ROTOR - 220V ARMATURE ASS'Y 220V 1
D10 INC. 2627353739 0

37 241907-3 |VENTOINHA P/8419B FAN 68 1
38 411234-4 |GUIA DA VENTOINHA P/6300L BAFFLE PLATE 1
39 211031-6 |ROLAMENTO DE ESFERA 608VVMC3E BALL BEARING 608LLB 1
40 253192-6 |ARRUELA LISA 14 FLAT WASHER 14 1
41 153670-5 [CAIXA DO MOTOR COMPL P/8419B/8422B MOTOR HOUSING COMPLETE 1
Ly [cos nove| 159087-0 |CAIXA DO MOTOR COMPL P/8419B/8422B MOTOR HOUSING COMPLETE 1
C10 | 643556-6 |GUIA DE CARVAO 5-8 BRUSH HOLDER 5-8 2

C20 | 263002-9 |PINO BORR 4 RUBBER PIN 4 1

42 651204-3 |INTERRUPTOR SGEL115CDY SWITCH SGEL115CDY 1
Ly |csa novo| 650224-4 |INTERRUPTOR SGEL115CDY SWITCH SGEL115CDY 1
43 631010-2 |DIODO - 110V DIODE 1
43 631011-0 |DIODO - 220V DIODE S3V60ZM-H 1
46 411204-3 |TAMPA DO CABO HANDLE COVER 1
Ly |ces nowo| 419468-3 |TAMPA DO CABO HANDLE COVER 1
47 911153-9 |PARAFUSO CAB RED 4X28 SW+PW PAN HEAD SCREW M4X28 4
48 651523-7 |INTERRUPTOR WS107ADT-1 SWITCH WS107ADT-1 1
49 911133-5 |PARAFUSO CRM 4X18 PAN HEAD SCREW M4X18 2
50 687001-1 |PREND DO FIO STRAIN RELIEF 1
51 682504-0 |PROTETOR DO FIO 10-85 CORD GUARD 10-85 1
52 693903-1 |CABO ELET 2X0,75X2,5M POWER SUPPLY CORD 0.75-2-2.0 1
400 324219-0 |LIMITADOR DE PROFUNDIDADE DEPTH GAUGE 1
401 265722-1 |PARAFUSO CAB PLAST M5X15 THUMB SCREW M5X15 1
402 265580-5 |PARAFUSO M8X120 HEX. BOLT M8X120 1
403 341643-2 |CINTA BELT 1
404 417630-4 |BASE DO PUNHO GRIP BASE 1
406 152521-9 [PUNHO COMPL 36 GRIP 36 COMPLETE 1
407 763439-5 |CHAVE DO MANDRIL 13L S2A CHUCK KEY S10/S13 1
408 791092-7 |PONTA 6.5-80 P/MARTELO ROMPEDOR T.C.T. HAMMER BIT 6.5- 80 1
409 765009-6 |SOPRADOR BLOW-OUT BULB 64 1
410 741601-2 |REBOLO D 80MM WHEEL POINT 50-80 1
471 411780-7 [PRENDEDOR DA CHAVE 10 KEY HOLDER 10 1
412 345280-4 |ARRUELA SEXTAVADA HEX. WASHER 1




